To FIDIVI Tessitura Vergnano spa
Regione Masio, 19 bis
10046 POIRINO (TO)
ACCREDIA X,

LENTE IMALWAS D OO TARM MTC

ey LAB N* 0143 L

Attnof  Sig. M. Fullin

- Test M. date Pag.
TEST REPDRT 3753 17/03:/2021 171

; i Date of arrival Sample id Sample reference

Sample identification 0470312021 21.00113.02

Article : TERRA
|
I

|
Test start Test end |
10/03/2021 17/03/2021 | ABRASION

Test method : UNLEN 150 12947-1:2000+EC 1-2010+UNI EN IS0 12947-2:2017 Textiles.
Determination of the abrasion resistance of fabrics by the Martindale method.

Determination of specimen breakdown

Apparatus : MARTINDALE

Material - Standard Abradent Fabric SM 25

Load : 12Kpa (nominal pressure}

Felt : Woven felt

Pilling : The possible pilling created during the test is cut

Martindale : A3

RESULTS
Breaking point: > 150000

Sample 1: = 150000
Sample 2: = 130000
Sample 3: = 150000
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